

TEST CERTIFICATE



THIS CERTIFICATE CONFIRMS THAT THE
500 WIDE BASE UNIT

SUPPLIED BY

**LAMINATING
TECHNOLOGY LIMITED**

has been tested at FIRA International Limited and
successfully satisfied the selected requirements from:

**BS EN 6222-2: 2009 +A1: Test Level G
BS EN 14749: 2016 +A1: 2022***

*Excluding Information for Use.

Report reference: **CA-88171-S2**

SIGNATURE
L Haines

POSITION
Section Head – Structural Testing

CERTIFICATE ISSUE DATE
18 December 2024

TEST REPORT DATE
12 December 2024

FOR AND ON BEHALF OF FIRA INTERNATIONAL LIMITED

This certificate only relates to the sample(s) supplied and tested at the time. Re-testing at intervals is recommended and should be subject to agreement between the supplier and the purchaser.



THIS CERTIFICATE CONFIRMS THAT THE
500 WIDE WALL UNIT

SUPPLIED BY

**LAMINATING
TECHNOLOGY LIMITED**

has been tested at FIRA International Limited and
successfully satisfied the selected requirements from:

**BS EN 6222-2: 2009 +A1: Test Level G
BS EN 14749: 2016 +A1: 2022***

*Excluding Information for Use.

Report reference: **CA-88171-S1**

SIGNATURE
L Haines

POSITION
Section Head – Structural Testing

CERTIFICATE ISSUE DATE
18 December 2024

TEST REPORT DATE
12 December 2024

FOR AND ON BEHALF OF FIRA INTERNATIONAL LIMITED

This certificate only relates to the sample(s) supplied and tested at the time. Re-testing at intervals is recommended and should be subject to agreement between the supplier and the purchaser.